

CONARES



MILL TEST CERTIFICATE

CONSIGNEE : S AND P STEEL PRODUCTS AND SERVICES, INC
 16510 NORTHCHASE DR.,
 HOUSTON, TX 77060, USA
 DESTINATION : Houston PO : 204P000424 SO : 1002901

M.T.C NO. : SP21-15
 INVOICE NO. 90006439
 DATE: 30 Sep 2021

GAF-04

SR. NO.	NPS (INCH)	TYPE	SCH. NO.	HEAT NO.	NO. OF BDIS	NO. OF PCS	O.D (INCH)	W.T (INCH)	LENGTH (Feet)	MASS Kgs/ft	NET WT (M.T)	HYDRO TEST (Psi)	BEND/ F.T TEST	EDDY CURRENT TEST	THREADING	Avg Zn Coating Gms/m ²	GALVANIZING UNIFORMITY TEST	ADHESION/ HAMMER TEST
1	1.00"	BPE	SCH40	2092104735	35	2100	1.315	0.133	21	0.763	33.636	700	O.K	O.K	NA	NA	NA	NA
2	1.00"	BTC	SCH40	92200000178	31	1860	1.315	0.133	21	0.762	29.760	700	O.K	O.K	OK	NA	NA	NA

CHEMICAL & MECHANICAL PROPERTIES

LIMITS (Max)	C	Mn	P	S	Cu	Cr	Ni	Mo	V	Cu+Ni+Cr+Mo+V	LIMITS (Min)	Y.S. (Psi)	U.T.S (Psi)	EL (%)
SR. NO	HEAT NO.	0.25	0.95	0.050	0.045	0.40	0.40	0.40	0.15	0.08	1.000	30000	48000	Table X4.1
1	2092104735	0.123	0.402	0.011	0.007	0.020	0.023	0.021	0.002	0.002	0.068	42920	58870	36
2	92200000178	0.125	0.421	0.012	0.007	0.018	0.023	0.020	0.002	0.001	0.064	45675	60320	35

WE HEREBY CERTIFY THAT THE MATERIAL IS MANUFACTURED, TESTED AND CONFORMING TO ERW (TYPE-E) GR.A SCH 40 ASTM A53/53M-2020
 ALL SIZES NDE TEST PERFORMED VIA EDDY CURRENT METHOD. / HYDROSTATICALLY TESTED AS PER STANDARD PRESSURE.
 WE SHOWS THE SIZES OF THE PIPE : ASTM A53 A

(GPE-GALVANIZED PLAIN END / GTC - GALVANIZED THREADED & COUPLED/ BUP- BLACK PIPE UNPAINTED / BTC - BLACK PAINTED PIPE PLAIN ENDED)

OD TOLERANCE UP TO 1.50 INCH ± 1/64 INCH & OVER ± 1% OF STD. OD

FOR THICK - 12.5% ON SPECIFIED OR STANDARD THICK.

Inspection Certificate : 3.1 EN 10204

AUTHORISED SIGNATORY

[Signature]

Sofish R. Kori
 (Head QA/QC)

Conares Metal Supply Limited | T: +97148835111 | F: +97148836611 | P.O. BOX 2854, Dubai, U.A.E. | www.conares.com